CERTIFICATE OF TEST & CONF ORMANCE

Silver State Wire Rope & Rigging
8740 S. Jones Blvd.
Las Vegas, NV 89139
(702) 597-2010

CERTIFICATE # 12711 DATE 1/26/2022

I hereby certify that the material and/or parts specified on this certificate have been manufactured and/or tested in
accordance with the application instructions, drawings, and/or the latest revisions of specifications shown below.

CUSTOMER Acerial Fit Bodies Inc

PO/ CONTRACT # 1022841 CONTACT Stuart McKenzie

ITEMS TESTED AND/OR 2” x 18” Black Nylon Flat Web Sling

MANUFACTURED

SERIAL #

DRAWINGS AND/QR None

SPECIFICATIONS
O X
TEST PERFORMED S
PROOF DESTRUCTION LOAD VALUE (LLBS.))
SPECIAL CONDITIONS
TEST RESULTS
REMARKS
I certify that the above test was witnessed by the undersigned (7 J
COLE TARRANT ,/{/
PRODUCT TESTER/INSPECTOR PRINT NAME J GNATURE
This document has been reviewed by BOB TELLES e 1
PRINT NAME ' SIGNATURE

QUALITY ASSURANCE MEMBER






